Parts List for Service Kits

Important:
Metal side towards housing
I\/ TS -
| AN
9001 2 I > I\\ qr/‘ # Part Part #
If(\\\ A |@>|\ 7 Washer 1/4 int.lock ~ 11163-04
\Kﬂgﬂ Y r : | 6 Screw adjuster assy.  880-144-00
N N : % 5 Nut 1/4-20 hex jam  11021-03
o 4 Dust seal 880-142-01
3 Retaining ring 11090-04
2 Spool & o-ring assy.  880-171-01
Installation Note for Customer: 1 Spring 880-148-01
Use a diaelectric (non-conducting)
silcone lube in these four places.
Important:
Metal side towards housing
# Part Part #
90055 7 Pin 1/8 x .38 roll 11163-04
6 Roller 880-144-00
5 Dust seal 11021-03
4 Retaining ring 880-142-01
3 Screw #6-32 x .62 self sealing 11090-04
2 Spool & o-ring assy. (roller) 880-171-01
1 Spring 880-148-01

Installation Note for Customer:
\ Use a diaelectric (non-conducting)
i silcone lube in these four places.

Important:
Metal side towards housing

| 1 # Part Part #
|g \] < 8 Nut 5/16-18 hex 11179-05
[N |~ 7 Washer 5/16 int. lock 11163-05
90056 | \//‘ N~ U lr | 6 Actuator - offset (duckfoot) 881-120-01
AR |i@>\ 5 Washer 5/16 plain S.S. 11275-06
LN : % 4 Dust seal 880-142-01
~o7 3 Retaining Ring 11090-04
2 Spool & o-ring assy. (duckfoot) 881-122-01
1 Spring 880-148-01

Installation Note for Customer:
Use a diaelectric (non-conducting)
silcone lube in these four places.

® Franklin Fueling Systems

3760 Marsh Road e Madison, WI 53718 U.S.A.
Tel: +1 608 838 8786 e Fax: +1 608 838 6433 e www.franklinfueling.com
20f2 Tel: USA & Canada 1 800 225 9787 e Tel: Mexico 001 800 738 7610



